99

REPAIR
PARTS
MANUAL

Model G3554080
12HP/40" DecR

S—-—
r HOW TO ORDER REPAIR PART

Only use a factory repair part. Repair parts, except for the engine or the transmission, are available from the store
where the unit was purchased, a service shop recommended by the store, or an authorized service shop found in
the yellow pages of the telephone directory.

If you cannot get a repair part or service as described above, call or write to the Central Parts Distributor shown on
the back page of this manual orwrite: Customer Service Department, Outdoor Power Equipment, PO Box 8000,
I Jackson, TN 38308, 1-800-247-7464. Collect telephone calls will not be accepted. When you order, include the

following information: 1- Complete Model Number (see nameplate), 2- Date of Manufacture, 3- Complete Part
Number, 4- Description, and 5- Quantity.

l Repair parts for the engine or the transmission are available from the manufacturer's authorized service center
found in the yellow pages of the telephone directory. See the individual engine or transmission warranties.

1 ® Read and keep this parts list book for future reference.
@ This parts list book contains drawings and part numbers necessary to obtain repair parts.

@ Record the following information about your unit. This information is necessary when ordering parts or in case
of loss or theft.

WHERE PURCHASED:
DATE PURCHASED: Month Day Year
MODEL NO.: DATE OF MANUFACTURE:

N -

Parts Manual #333750 A 1/29/96



G3554080 REPAIR PARTS

' REF. -
ENGINE & CONTROL PG.
(ENGINE) .

REF. .
PRE-PAINTED FRAME PG.
(FRAME)

NOTE: ALWAYS USE ORIGINAL EQUIPMEN&' ALL UNNUMBERED
PARJS. Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE
than original equipment parts may void your WITH OPPOSITE SIDE

warranty. 338277 A




FRONT CHASSIS & HOOD ASSEMBLY

G3554080

KEY# PART# DESCRIPTION QTY
3 313001-853 BRACKET, GRILLE SUPPORT, LH..cceccovuvrverercsnsenas 1
4 313002-853 BRACKET, GRILLE SUPPORT, RH ........... PR |
5 328154 SCREW, 5/16-18 X 1.0 cseivinusecinnne coerreeens crreseens e
6 55273 NUT, 5/16-18 .......ccce.
7 312908-853 SHIELD, HEAT .........
8 180020 SCREW, 1/4-20X .75 .
9 311245 WASHER FLAT.250 X .75 X INSULAT .......... svesseseel
10 51335 NUT, 1/4-20 ........ oo 2
11 324748-860 CONSOLE . 1
12 56235-860 CONSOLE, REAR COVER ..... ceserrsenceresanes . .1
13 995346 SCREW, 1/4-20 X/.50 ..cvrrvrsererens .- 11
14 46763 RIVET, POP...... sneas 4
15 320466-860 DASH c.cocivuviiiinsesssacsenne 1
16 44811 SCREW, 1/4-20X.75 ...... .6
17 50352 NUT, 1/4-20 .......... o 4
18 313021-853 GUIDE, HOOD ..........cee... 2
19 180020 SCREW, 1/4-20X .75 .cocrvveas eesserenen aessrsesseerescenss w2
20 51335 NUT, 1/4-20 coeeeveresrerinnnnnnvanens 2
21 12506 HOQD .....cuueevieneene. 1
22 56676 BOLT, .375 X .580
23 1498 NUT, 5/16-18 ...cvveerannenn vesrarenens . 1
24 180042 SCREW, 1/4-20X 1.75 ....... serestecsussenaesecsssine veovesnasel
25 120392 WASHER, FLAT .281 X .63 X .065 ..cevevervevrene. veveeea3
26 309532 BEARING, FLANGED .......cvseeeeuveersneerenvensssronnne e |
27 311245 WASHER, FLAT.250 X .75 XINSULATE ITPIVPPOTNRT |
28 1502 NUT, 1/4-20 .....vvrueeene. . 1
29 310801 ANCHOR, HOOD LANYARD ...... ervessorenre PRRRRR |
30 121222 PIN, COTTER ............. coreceennes voveenne canrenee vsssssasennne ]
31 304784 SPRING, HOOD LATCH...... sreeecsresanenenes 1
32 302670 LENS, HEADLAMP .......ccovvercrerveerureeessnnnnes 1
33 301452 FOIL, HEAT REFLECTOR ..cccevvrerreererevnen PR |
339749 OPERATOR'S MANUAL




G35540§_0 REPAIR PARTS

~ REF. o 8
CUSTOMER ASSEMBLY FPG.
o (SEAT)

REF. KEY# 11

REF,
PRE-PAINTED FRAME PG,
(FRAME)

REF. KEY# 40

NOTE: ALWAYS USE ORIGINAL EQUIPMENYT ALL UNNUMBERED
PARYS. Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE
than original equipment parts may void your WITH OPPOSITE SIDE
warranty.

338277 A




G3554080 REAR CHASSIS ASSEMBLY

—————
KEY# PART# DESCRIPTION QTY
34 331535.853 PLATE, SEAT «cuveveiverivnsnsusioresueesssanssssssesssssssssssnes 1
35 20507 BOLT, 1437 X 156 cvvviuvesivsssivererssssssnsesesensenserenns
36 1498 NUT, 5/16-18 ...... N 2
37 330463 SPRING, SEAT «cvvveverivsieereevsssrennns "2
38 120392 WASHER, FLAT .281 X .63 X .065 .2
39 995346 SCREW, 1/4-20 X .50 v...0evnv.. reveeaes rrerereerenerenesesas 2
40 * ASSEMBLY, FENDER o1
40-1  321156-860 FENDER F-5 w1
40-2 9239 CLEVIS......c0eveiionn, 1
40-3 439455 SCREW, 5/16-18 X .56 1
40-4 301551 WASHER, .344ID X 1.50D X .09 1
40-5 120373 NUT; 5/16-18 SQ vevvvvereeeeessrersereresrssnnn 1
41 995346 SCREW, 1/4-20%X.50 ... v
42 126358 BOLT, 5/16-18 X 1.00 v..............

43 55273 NUT, 5/16-18 veverirerrsesssesenenenens
44 53446 PIN, 5/16-18 HOOD LATCH
45 271184 NUT, 5/16:18 cvvvreneeeesererenseeseeeeseesesessoes s,

* ORDER INDIVIDUAL PARTS - ASSEMBLY NOT AVAILABLE




G3554080 REPAIR PARTS

A Symbol denotes critical assembly points.

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED

PARTS. Use of servicelreplacement parts other ITEMS ARE INTYERCHANGEABLE

than original equipment parts may void your WITH OPPOSITE SIDE

warranty. 337768 B




G3554080 FRAME ASSEMBLY

KEY# PART# DESCRIPTION QQTY
1 187745 SCREW, 1/4-20 X .75 veveversrsrersesaserisessnesin leeerernene 1
2 9149 CABLE RETAINING BRACKET .. . w1
3 1502 NUT, 1/4-20 «oeveeeererenes 1
4 331173-860 FRAME, MAIN ..covvvrevene " 1
5 56362 BRACKET,SUPPORT, FRONT AXLE .ivvevesessseresne w1
6 328154 SCREW, 5/16-18 X 1.0 veveveveieverenes prvreveseans weeverernnsene
7 55273 NUT, 5/16-18 veecoverrenns “ ceeeerenes 2
8 50653 GUIDE, BELT .ucuveeeerisnsrsssessninn ververererenerens 1
9 41529 NUT, 3/8-16 wevvrerrreeresvossuasorssenssssseraseses veevenererenens 1
10 271190 NUT, 3/8-16 «cverrerrenes S

11 180124 SCREW, 3/8-16 X 1.25

12 120394 WASHER, FLAT 406 X .81 X .065 vuveveverserererereseses 2
13 45171 NUT, 3/8-16 wevveteuerereiirrersrsressasessnssens vereerenererenene 1
14 325587 STRAP ASSEMBLY, PTO.

15 8260 PIN, HAIR ...ccecesiirerenen.

16 326114 LIFT ASSEMBLY, LH ......

17 325130 LIFT ASSEMBLY, RH.vvvevevererererseresssnsssssnsasnssasens 1
18 325495 BRACKET, REAR HANG....... . )
19 330067 BOLT, 5/16-18 X 1.00 cuvvveveverereresserssesesessasesesnsssssas 4
20 1498 NUT, 5/1648 .............. reeeerererbensenenens veenerenes
21 180079

22 58247

23 1498

26 326615

27 180077 SCREW, 5/16-18 X .75 vvvvvonoenssressesssessesssessessssesn
28 327917 SCREW, 5/16-18 X 1.50 v.vveuvrerereererersseressesesesesesenes 4
29 73787 WASHER, FLAT .330 X .75 X .1793 ceevevereeenesesne 4
30 1498 NUT, 5/16-18 wvverererererereesssssaressrssrsssssessassenessnsenes 8
31 49896 " BELT GUIDE aeveveuvueerrerereverssns versssnsessnssenesssssnes 1
32 271184 NUT, 5/16-18 svvererereverererssasnnns vrereresssesserensrenursensae 1
33 120393 WASHER, FLAT .344 X .69 X .065 vevcvvee.. v 2
34 1498 NUT, 5/16-18 weevereeerneneeresereressessssssrensrnenseses venee 1
35 319113 LEVER, SHIFT LOWER ......vcvcuvvereerereserereesesessnssesen 1
36 302760 CLAMP .uuvevereeneeenesrsssesseissssseesesssssssesessrensrsseses 2
37 180077 SCREW, 5/16-18 X .75 cuererverrrerersvssessrsessssncsersesenens 4
38 1498 NUT, 5/16-18 eeererrensasnneseens d
39 310356 BRACKET, PIVOT SHIFT LEVER ......cocvreveverererenes 1
40 180020 SCREW, 1/4-20 X .75 vevevererereresvererenes reereeereressrenes 2
41 1502 NUT, 1/4-20 «ovvveeererereseersvesscssosssses veererenebesensaenes 2
2 309770 BRACKET, STABILIZER .......ovevereeeesevenenes reereaereres 1
43 35498 SCREW, 5/16-18 X .75 «..u...

44 120638 WASHER, .328 X .60 X .09

45 1498 NUT, 5/16-18 vevvrererrnarerenes

46 49930 SCREW, 3/8-16 X 7.50 ........

47 1499 NUT, 3/8-16 «vveererrrerarrsrirerssensesssssassssssenssssssssssses




G3554080 REPAIR PARTS

o . REF.
A Symbol denotes critical assembly points. . CUST.ASSY. PG.

(STEERING WHEEL )

‘REF.
CHASSIS & HOOD PG.

REF.
PRE-PAINTED FRAME PG.
(FRAME)

REF.
PRE-PAINTED FRAME PG.
{FRONT AXLE SUPPORT)

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED

PARTS. Use of servicelreplacement parts other ITEMS ARE INTERCHANGEABLE

than original equipment parts may void your WITH OPPOSITE SIDE

warranty. 338343 B




G3554080 FRONT S TEERIEG ASSEMBLY

KEY# PART# DESCRIPTION QTY
1 * AXLE FRONT ASSEMBLY <vuccveveresssrescnsesns R .l
1-1 324915 ASSEMBLY FRONT AXLE «vecveversoiarivisoreses .1
12 50546 BEARING, FLANGE ...... 4
1-3 310368 SPINDLE ASSEMBLY, RH ......... qeosSirsEernsrssesas venend
1-4 36625 RING, RETEX ...... . 1
1-5 310367 SPINDLE ASSEMBLY, LH c.vecvezveivnaecsssesenensns veevenes 1
1-6 327619 ARM ASSEMBLY, FRONT STEERING ...cevveeueueenes
1.7 454565 PIN, SPRING cvuvecueveisrnivinsinnesssssssensesssescssnsasessssssen
2 29616 BOLT, .625 X 1.890

3 274654 NUT, 1/2-20 ceucvererenssassess Nhevaseere

4 180138 SCREW, 3/8-16 X 3.00 ......

5 2483 WASHER, .39ID X 1.25D X .07 cvevvereeecess veeeverenrnenns 2
6 1499 NUT, 3/8-16 cuuctineresivereresessssensessesasssns reenevenes v
7 302688 TIEROD ...cvvvnens verihrrarsases reetererensaerasssssne e 1
8 180124 SCREW, 3/8:16 X 1.25 ...... . . .2
9 120382 WASHER, .393 X .68 X .10 1c0veveresnns reerresaererenenanes 2
10 1499 NUT, 3/8-16 veveecuerencresereerassnssesasens

11 327399 GEAR, SECTOR .....

12 333289 PLATE, SECTOR ..veveevuerrenses rereetereneseseanrerens -y
13 330021 BUSHING, SECTOR GEAR ......

14 181643 SCREW, 3/8-24 X 1.50 everieeceseseresesancncs

15 845 WASHER, FLAT .390X 1.25X .119

16 412349 INUT, 3/8-24 cvevsesrencsererersresseerersssssssasescasse

17 57158 BALL JOINT:3/8 THD .cvvveveseersreseessenenes

18 412349 NUT, 3/8-24 wveveevsrenssiveresnrsessesssssessssssssassssssasasss 2
19 327834 SHAFT, PIN-STEER ....... 1
20 325692 BEARING, FLANGE ....... 1
21 326505 SCREW, 1/4-20 X .75 seuevevererssesesessasasasasasensassonscsens 2
22 46931 NUT, 14-20 cvrvvesrensrerereresensesssssssssssssnssossessssssons 2.
23 20864 RING, RETE eevuvvererenrennessesesesesssssessssnsnsnsansssssnens 1 .
24 692287 TIRE & RIM ASSEMBLY, 15 X 6.-6 eveveveneversuossese vl
241 338512 VALVE STEM . .

242 338517 RIM, WHEEL . .0, > . :

24-3 338513 BEARING - = -

24-4 (338516 TIRE, 15X 656

25 642 WASHER, FLAT 755 X 1.31 X .075

26 36625 RING, RETEX wevsssrecsssssarsosessens veverenenennes

27 40394 HUB CAP........

28 124925 NUT, 3/8-24 ..

29 56190 " DRAGLINK.. .

30 42815 WASHER, FLAT .755 X 1.53 X .07 vovveesseroe

* ORDER INDIVIDUAL PARTS - ASSEMBLY NOT AVAILABLE




G3554080 REPAIR P@_ILT S

REF. a3 REF.
CHASSIS & HOOD PG. P CHASSIS & HOOD PG.

(SCREW & WASHER)

(FENDER)

CHASSIS & HOOD PG.
(BRACKET & NUT)

.

B PRE-PAINTED FRAME PG.

REF. ‘
MOWER FINAL ASSY. PG.
(TENSION SPRING)

e

.- REF.
MOWER DRIVE ASSY. PG.
(UPSTOP BOLT)

- REF..
PRE-PAINTED FRAME PG.
. (DECKLIFT)

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE

than original equipment parts may void your WITH OPPOSITE SIDE
warranty.

338279 A

10




G3554080

MOWER SUSPENSION ASSEMBLY

— ——
KEY# PART# DESCRIPTION Q1Y
1 325591 LEVER, CLUTCH, RH, PTO ...... 1
2 22265 WASHER, FLAT 515X 1.38 X.119 cuveveuusurerarnornn, 1
3 305225 STOP, PTO ENGAGE . '
4 326386 PIN, SPRING ...... . 1
5 331624 KNOB, ROUND 1.50DIA ...... el
6 325590 ROD, BELCRANK LINK......... N\ Hlrsreressesens 1
7 274517 WASHER, FLAT 406 X .73 X .063 vvvovuveuersecvereennns 2
8 8260 PIN, HAIR ....overerrererercrerenssiossnensns 3
9 25210 WASHER, FLAT .386 X 1.25 X .09 vcovueusveueneversrornes 1
10 325802 SPRING, TENSION ......... S . 1
11 417098 WASHER, FLAT .531 X 1.06 X.063 vuvuveveenveverevennnns 2
12 8260 PIN, HAIR cvvvoovvommeeosreosoeesmssmeoeneeeenns
13 313926 BRACKET, HEIGHT ADJUST wvovoemsoooeresseenseeesmoreens
14 180077 SCREW, 5/16-18 X .75 +c000eebitaeereesnsessence
15 1498 NUT, 5/16-18 aouerizmcionss
16 301238 QUADRANT, HEIGHT ADJUST
17 180077 SCREW, 5/16-18 X .75 s1cuvecrevernnes
18 1498 NUT, 5/16-18 ....... 2
19 322292.853 HANDLE, LIFT SHORT ........ . 1
20 300171 BOLT, .500°X .270 «.ucvevveeverereveeesersenecnsesssessessins 1
21 996418 WASHER, FLAT .506 X .75 X .024 vuvvvuvervureesnesrases .1
22 44108 NUT, 5/16-18 ...
23 301239 PAWL, SQUARE .....
24 300171 BOLT, .500 X .270
25 44108 NUT, 5/16-18 .. . ,
26 9435 POINTER, HEIGHT ADJUST weerrrrereren veveeesenerenns 1
27 138479 WASHER, .195 X .41 X .03
28 35287 SCREW, #8-32 X .38 wvuvuvvecrevevseeeneerssensessssssrssnns
29 303027 ROD, ACTUATOR-SHORT
30 58326 SPRING, HEIGHT ADJUST .
31 58325 KNOB, HEIGHT ADJUST ...
32 58329 GRIP, W/HOLE .ecvoveveveerieeneececeensssnisnessossnsasesnns
33 9149 BRACKET, CABLE RETAINER .uucvevesusserrese
34 48306 PULLEY, METAL c..ucvvverenceesioreneeresssessessssens e 1
35 58336 BOLT, .375 X .375
36 1502 NUT, 1/4-20 ......
37 57511 LIFT CABLE 20.75 .....
38 300310 PIN,CLEVIS ..........
39 300311 RING, RETE .......... ,
40 48306 PULLEY, METAL. .
41 300317 PIN, CLEVIS .......
2 8260 PIN, HAIR ...
43 120375 NUT, 1/4-20 c.covrvene..
4“4 9405 CLEVIS, LIFT CABLE ................ ceverererneresenes 1
45 120372 NUT, 1/4-20 vevvenrerrerneneeeeresrsssscossssseons SO w1
465 39522 PIN, CLEVIS .eevuvurrererterrncnneeenesnsesssessironoes reevereaens 1
47 121222 PIN, COTTER «vevuvuererrenceineeneesesseesesesssessssssssssns 1
48 333903 LIFT COVER eruveevevesenreninereeecnvereersresesssssssessseens 1
49 120392 WASHER, FLAT .281 X .63 X .065 <uvvvvvervevnnn. wrereenes 1
50 300340 SCREW, #10 X .75 cuevvvererrvrnsereroneneresssssmesssssssessnns 3
s1 331834 FOOT PAD, RH, GRIT........ creeereaetenerenerrosaen 1
52 331835 FOOT PAD, LH, GRIT .vevevevererernerecerrersserseessssssons 1

11



G3554080_

REPAIR PARTS

REF.
PRE-PAINTED FRAME PG.
(FRAME)

REF.
PRE-PAINTED FRAME PG.
(FRAME)

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARGJS. Use of service/replacement parts other

than eriginal equipment parts may void your
warranty.

REF.
CHASSIS & HOOD PG.
(FENDER)

REF.
PRE-PAINTED FRAME PG,
(FRAME)

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

338369 C

12




G3554080 MOTION DRIVE ASSEMBLY

== = — =
KEY# PART# DESCRIPTION QTY
1 * TRANSAXLE, 2WS ... . .1
2 303109
3 50795
4 22053
5 338017
6 180091 SCREW, 5/16-18 X 2.50 scvvvercecssacess convorncsasersecess d
7 120393 WASHER, FLAT 344X .69 X .065 coveereeuenen PR 1
8 1498 NUT, 5/16-18 ..... creeavanee esseransarenns ceseserscsreneenes veeeed
9 35498 SCREW, 5/16-18 X 175 ...cuvevenee TR [STOVRIRPRR |
10 120638 WASHER, (328 X:60 X .09 .ccovvveveniearen erocenar 1
12 309635 LEVER, SHIFTUPPER ...covceurivieserecssannenannes eenesenne 1
13 310265 SPRING, TORSION ...... . 1
14 137185 PIN, COTTER ...ccccevveiresircsnnns ceresanrrennes [STOTRRIINN o
15 321837 KNOB cccciunnenrinienisnnens 1
16 NOT REQUIRED ON THIS UNIT
17 311209 COVER, PLASTIC ....... e crveves 1
18 311257.853 BRACKET COVER ..cuccvveeriieceneanannane .1
19 1341 CLAMP, SPRING «.covvrenrienernvronsnces . w2
20 311331 SCREW, 1/4-15X .44[.53 ...... . . wed
21 304260 BALL JOINT, RH 3/8-24........ S |
22 57158 BALL JOINT 3/8 THD ..
23 124925 NUT, 3/8-24 ...........
24 329056 SHIFT ROD......... ennsoerrrerares
25 120382 WASHER, .393X .68 X. 10 crermestreenecsenssreressansee ol
26 . 120369 NUT, 3/8-24 ceeverecunnnes 1
27 39573 SCREW, 3/8-24 X 1.00 «.ccooererne seeevenees sreesereneenes O |
28 412349 NUT, 3/8-24 wucuureiseecrrevanans
29 309637 BRACKET, SHIFT 5SP .......... ceneees
30 57157 WASHER, .750X .250........ U ORRRRON veseane YOI |
31 56255 SCREW, 1/4-28 X.75 ...... 1
* CONTACT YOUR NEAREST TRANSAXLE DEALER FOR PARTS & SERVICE

13




G3554080

REPAIR PARTS

REF.
(FRAME)

4
;

PRE-PAINTED FRAME PG.

REF.
ENGINE & CONTROL PG.
(ENGINE)}

REF.KEY# 5

. REF., -
ENGINE & CONTROL PG.
(ENGINE SHEAVE)

REF. MAIN
FRAME

—

DETAIL ‘A’

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/replacement parts other
than original equipment parts may void your
warranty.

)\ —

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSIYE SIDE

338369 C

14




G3554080

MOTION DRIVE ASSEMBLY

e

PART#

331438-853
319676
2968
331972
56180
48761
321969
329989
45602
1498
327867
39659
35374
45892
1499
333175
326780
334175
326131
1498
35410
692288
338512
338524
338549
52928
642
42815
36625
40394
9016
57828
57829
338184

=

DESCRIPTION QTY
PEDAL, BRAKE, CLUTCH ......c....l. reesenserntecernnenee 1
PIN, CLEVIS ....oovuvseressiasiosenvenssbinnsseresserensensensns 1
WASHER, FLAT .504 X .75 X .059 .
SPACER, SLEEVE ....ovioieiieisivereesseessussssnessnssosseses
PIN, HAIR ...ccoveeeeestineiiniven cenreranee .
PAD, CLUTCH/BRAKE PEDAL ............

IDLER ARM BRACKET TRACTION

BOLT, .625 X .135 Vivesiseicrnersevesseensnes

WASHER, FLAT 333X .87 X .119 ............. [RRPRTR |
NUT, 5/16-18 ccecvunens crevereares 1

SPRING, TENSION ..c.covvevvrnerrnrrerriseorsneesssaeesas eenne ]
RETAINER, BELT .... el

NUT, 3/8-16 ...... 1
CLUTCH ROD ASSEMBLY .oovvrvemreroereenoeeee, venenl
SPRING, TENSION ........ .

SPRING, BRAKE.........
BOLT, .495 X .31 .......
NUT; 5/16-18 ............
SPRING ....cuvueerreranrereresenssnsnssssssssrsinns
TIRE & RIM ASSEMBLY, 18 X §.50.8
VALVE STEM

RIM, WHEEL

TIRE, 18 X 8.5-8

KEY, SQUARE w..vcvovvvvvssssnneenssessssssssssnnssesess .

WASHL‘R FLAT 755 X 1,53 X .07 sorrrrorr
RING, RETEX
HUB CAP.......oeunn....

SPRING, PARKING BRAKE
RIVET.............
SPACER

15




G3554080 REPAIR PARTS

\ OPTIONAL

REF,
CHASSIS & HOOD PG.
(MAIN FRAME)

= 10
NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of servicelreplacement parts other ITEMS ARE INTERCHANGEABLE
than original equipment parts may void your WITH OPPOSITE SIDE
warranty. 331639 B




G3554080 ENGINE & CONTROL ASSEMBLY
KEY# PART# DESCRIPTION QTY
5 * ENGINE, B&S..u..rvereriieisnnns crersrererraeaens vevseresansens 1
10 50947 SCREW, 3/8-16 X 1.25 ... sevescensd
15 138489 WASHER, 384X .69 X .04 eveverrerererrrm, .1
20 46708 GASKET, MUFFLER .....v.ecvevnererseecrsnnsnsnsirirns 1
25 57908 MUFFLER cecvviviiviennesssasessesnssussessonns e 1
30 54767 SHIELD, HEAT ...... vrerreen
35 54980 SCREW, 5/16-18 X 3.50 ......... 2
40 56472 DEFLECTOR SIDE OUT ....veverereeeveseessnrsrsssensesn 1
45 35287 SCREW, #8-32 X .38 ...... 4
50 314989 TANK, FUEL 1 GALLON...... el
55 300303 SCREW, .25 X .75 X .51 , ed
60 42258 TUBING, GAS LINE ...... . 12.0
65 47345 CLAMP, HOSE SCREW TYPE .....vevvevereerseesereesonn 2
70 46704 CAP, GAS ..uuueernnnnn. . el

.75 57444 TIE, CABLE ...... . . 1
80 320031 THROTTLE CONTROL wucuuevneevererersorsnsorssoosones 1
85 274707 SCREW, 10-24 X .50 cuvvevererseeservscsssnssssesrsosssrmrssss 2
% 308459 NUT, #10-24 veveranenerenesanens .2
95 50607 KNOB, ROUND THROTTIE .............. vevenereren 1
100 325547 OIL DRAIN VALVE ..u.veveeereresneresersnnnssooonnes veneer ]
105 327422 CAP OR PLUG . veenn 1
* SEE ENGINE MANUAL

17




63554080 ‘ REPAIR PARTS

A Symbol denotes critical assembly points.

REF. KEY #18 '{gﬁ*%§> T-'

)

Sy EER | er kevaso
v 398 |
@)
4 9
AR
REF.
‘ \_grvm n  KEY #37
— REF. KEY #23 DETAIL A’
TR
NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of servicelreplacement parts other ITEMS ARE INTERCHANGEABLE
than original equipment parts may void your WITH OPPOSITE SIDE
warranty. 339142 A

18




G3554080 PRE-PAINTED DECK ASSEMBLY

KEY# PART# DESCRIPTION QTY
1 325103 40" DECK KIT cveveveveveverssserens ressesvesenerssensnsasssassnss 1
2 326480 TOE GUARD - MULCHER vvvvrvesesesnsessssesscrsnces el
3 180077 SCREW, 5/16-18 X .75 cuvvveveresnssssssssesescsssoseasssnssss 1
4 1498 NUT, 5/16-18 +evevervsesssersoresererarssssnsssssreseasassaseseiss 1
5 180077 SCREW, 5/16-18 X .75 cvveesenes reessassesorsrsesansnenafhemsd 2
6 1498 NUT, 5/16-18 wevererorersrssseraseseransssssscssssrsnnss 2
7 317017 BRACKET, CHUTE MOUNT vvvnvurnsessssssennsse el
8 180077 SCREW, 5/16-18 X .75 weveueee sesssessseserasassenede )
9 1498 NUT, 5/16-18 +eveverevees 2
10 313929 BRACKET, RH LIFT REAR . el
11 180077 SCREW, 5/16-18 X .75 cvevesesevsrsssssssssssesessinn e
12 120393 WASHER, FLAT .344 X .69 X .065 vvceveenese w2
13 1498 NUT, 5/16-18 +everererererersossoseens O o S 2
14 310667 BRACKET, LHLIFT REAR oo vevorisisaisiassssssssssssses 1
15 180077 SCREW, 5/16-18 X .75 vevveesererssorsssuisssisessensusasassenes 2
16 120393 WASHER, FLAT .344 X .69 X .065 cuevevereuruesrsesesenes 2
17 1498 NUT, 5/16-18 vevvverereersasesessonsucsasesn deenersaeaene

18 326893 BRACE, IDLER SUPPORT ‘svevevvsiisnsnssens . .1
19 308231 SCREW, 1/4-20 X 1.25 cusuivirsivasintessessesssserssessssnsanss 1
20 180077 SCREW, 5/16-18 X .75 n2
21 120393 WASHER, FLAT 344X .69 X .065 1vvvessesessecsesessesses 2
22 336171 NUT, 5/16-18

23 322120 IDLER ARM ASSEMBLY 1vvovnrvrvesnssessnns

231 322116 ARM, IDLER ..

232 41601 RIVET cevvevererens

23-3 306973 BRAKE PAD

24 304420 BOLT, .500 X 2.15  .......

25 996307 WASHER, FLAT .391 X 1.00X .209 ceerveervereurussernses
26 996416 WASHER, FLAT .391 X 1.00X.125 .. .
27 45171 NUT, 3/8-16 . .
28 326249 BRACKET, EXTENSION IDLER «..ccevesesssenensrersssses
29 180077 SCREW, 5/16-18 X .75 ......

30 1498 NUT, 5/16-18 .

31 321828 BLADE BRAKE ASSEMBLY ..eceverenesereecsessssesens

31-1 135624 RIVET ... reeeeessessenesessntarssebenasessassesens

312 304119 BRAKE ARM

31-3 306973 BRAKE PAD ....... reetesesesessasasnseserenenssrsssstsssassstres
32 180077 SCREW, 5/16-18 X .75 veveverersssssaseresssesesessessrssonssssen
33 120393 WASHER, FLAT .344 X .69 X .065 ceccevevercrssereresors 1
34 1498 NUT, 5/16-18 ...... .
35 302714 ROD, BRAKE ...evorerereressersassanssssssesesssncsssenes vevenenn 1
36 1502 NUT, 1/4-20 «veveererensenee . 1
37 35410 SPRING ...... reerenesenerenen veervenend
38 1498 NUT, 5/16-18 1
39 337734 QUILL ASSEMBLY ..veveverasaresnsssessacsess .2
30-1 . 56425 SHAFT/SADDLE ...ceeecreee reeeneasaesensaerssnsasenses veeener ]
39-2 49562 BEARING, BALL....... . '
39-3" 50616 DUST SHIELD uuvvevereresnsseserenssasssssensassersasrsssassens 1
39:4 55547 QUILL CASTING vevvevvensenessssssessecncssssssssssesssssasass 1
39.5 49562 BEARING, BALL .c.cevvveverrvarens reesesterasesesesnansereaans 1
39:6 50818 SPACER, SLEEVE ....... revessnensaratessaessassaneneses 1
39.7 331067 SPACER, QUILL «uvuveveurusreressorsrensssnssssssssssnsasmssses 1
39.8 333132 PULLEY, QUILL V5L ......... tvenreterssseeseasasaresasetenesen 1
39.9 56365 WASHER, SPECIAL QUILL ......... reveererereneanrernas 1
39.10 1282 NUT, 7/16-20 «ecvverrereres eeeveeesenstottsrsessesesaansasnans 1
40 35498 SCREW, 5/16-18 X .75 seveuesererssssensescsesssssoserssesassnss 7
41 300345 SCREW, 5/16-18 X 1.38 veveverersesenssesereserassenessassessaes 1
42 318445 BRACKET, FRONT DECK vvcveererereseseserasaenens reerenes 1
43 180077 SCREW, 5/16-18 X .75 veverersrsresseresesescsssassesensanns et
44 1498  NUT, 5/16:18 eeveevererereresnsssesssnesesescsesseresererssssasans 4
49 313316 .2
50 2483  WASHER, .39ID X 1.25D X .07 evevevrecrenesenene Y
51 39573 SCREW, 3/8-24 K 1,00 cereremrerrererssrnssssn esereess P
52 317041 BRACKET, GAGE WHEEL, LH .1
53 180077 SCREW, 5/16-18 X .75 veveuesssssussssesescsercnsresons 3
54 1498 NUT, 5/16-18 +evvrereresrsssnssessrarenssssnsssusssssans .3
55 322464 BRACKET, GAGE WHEEL RH, FRONT ...cvevverensens
56 314282 BRACKET,S TABILIZER ..covevereeveecsusnesereres .

57 180077 SCREW, 5/16-18 X .75

58 1498 NUT, 5/16-18 cvvvsssessssssssssssssneses

19




G3554080 | REPAIR PARTS

REF.
£ ENGINE DRIVE

REF.
PRE-PAINTED DECK PG.
(EXTENSION IDLER)

DETAIL "A’

PRE-PAINTED DECK PG.
(IDLER ARM ASSY.)

) 1o
NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARJS. Use of servicelreplacement parts other ITEMS ARE INTERCHANGEABLE
than eriginal equipment parts may void your WITH OPPOSITE SIDE

warranty.

339141 B

20



G3554080 FINAL DECK ASSEMBLY
KEY# PART# DESCRIPTION QTY
1 * 40" DECK .vuvvverecrererersesnsssessonsinsssooessnsasessssnsasssses 1
2 58306 ROD, DECK HITCH. vvosrisieeres 1
3 8260 PIN, HAIR wooeovorveveesirisrens Sortlsessosens reeveverenesans 1
4 57325 BOLT, 3/8-16 X 2.00 +.svevevsuesrvernne
5 25210 WASHER, FLAT .386 X 1.25X .09 .ccvvvsees
6 1346 RETAINER, BELT ......... .

7 310326 PULLEY, IDLER ......

8 996307 WASHER, FLAT 391X 1.00 X 209 wooovsvvrsereseeniees 1
9 120382 WASHER, .393 X .68 X..10 .....

10 120377 NUT, 3/8-16 ...... .

11 319005 BELT, V5L 81.00...... I

12 328257 GUARD, BELT LH .............

13 180077 SCREW, 5/16-18 X .75 ..... crssererssscnse

14 120393 WASHER, FLAT .344 X .69 X .065 .. .

15 1498 NUT, 5/16-18 wevevervessrssessossesessesssesssossesssessssassesns 3
16 328034 PULLEY, ENGINE ..uvvcvevvernersrassseseasersessesommemsessssse 1
20 120383 WASHER; .459X.78 X .12 ...... sesersases 1
21 433146 SCREW, 7/16-20 X 4.25 vvuvvrrerrsssssersssenssemsessrsrsins 1
22 304422 CHUTE DEFLECTOR ..u.eunvevevevecsereensssssesssesrores o1
23 314975 SPRING, TORSION CHUTE DEFLECTOR wvvvoveveee 1
24 304424 ROD, PIVOT DECK ...e.vovverereeerseorssssnas

25 3535 NUT, PUSH ON CAP .. .

26 337738 SPRING, TENSION .e.envevererensnons

29 58305-860 BRACKET, LINK DECK FRONT ..v.vvvevecveressessennes 1
30 58247 NUT, ADJUST «..oveveernnnen. rerereeaenens r—— e 2
31 180079 SCREW, 5/16-18 X 1.00 ..

32 1498 NUT, 5/16-18 cuveeeeveeersrererns

33 302611 GAUGE WHEEL vvuovevvvovenes

34 23763 BOLT, .500 X 1.390 v..uvuvucereseremsnessnsnns rerererenereaaens 2
35 1499 NUT, 3/8-16 ... cereereenn 2
* REFERENCE ONLY

21



63554080 REPAIR PARTS
i . ‘=T-

REF. KEY #26

S—0

REF. :
ENGINE & CONTROLS PG.
(ENGINE)

.....

REF. 5 .
PHE-PAINTED FRAME PG. RN R -
(FRAME) - S 2 -

~ REF.
CHASSIS & HOOD FG.
(CONSOLE)

NOTE: ALWAYS USE ORIGINAL EQUIPMENY ALL UNNUMBERED
PARTS. Use of servicelreplacement parts other ITEMS ARE INTERCHANGEABLE
than original equipment parts may void your WITH OPPOSITE SIDE
warranty.

331669 E

22




G3554080 ELECTRICAL ASSEMBLY
KEY# PART# DESCRIPTION QTY
1 331739 WIRE HARNESS
2 41482 PRESS CLIP ..uevvevirterenerevereeeeesseseemessese s, vne2
3 303064 ASSEMBLY, LIGHT WIRE ........

4 52572 BULB, HEADLAMP

5 57444 TIE, CABLE ...........

6 41482 PRESS CLIP ..

9 327354 SWITCH, IGNITION & LIGHTS

10 327352 NUT, 5/8-8 uuvvvvveeeaenenn,

11 327350 KEY, IGNITION ..cvvueennnranes .

12 57476 SWITCH, SCREW MOUNT .cuvuureeeeneeeesiinmneionemmnnns
13 300302 SCREW, #10 X .50

14 53716 SOLENOID ...... . .

15 187745 SCREW, 1/4-20X.75 ...... .

16 1084 WASHER, FLAT .281X1.00X 063 .......................
17 1502 NUT, 1/4-20 eevevrveereneenennnnsnnnavesesorio

18 271172 NUI‘, 1/4-20 ......

19 271187 NUT, 5/16-24 ve

20 55511 WIRE, GROUND, 12.5" ..erieereesivnssorssssennsnnsssssenssees
21 271184 NUT, 5/16-18 ........ -

22 57547 SWITCH, SEAT..........

23 160505 SCREW, 1/4-20X .38

24 302257 BATTERY,12V ......

25 329175 BATTERY BRACKET ...... .

26 995346 SCREW, 1/4-20 X 50 seviiiivrerereensesonsesssssssossssmsmmnnns
29 180020 SCREW 1/4-20X (75 ioieee esenrssssststenee .
30 271172 NUT, 1/4-20 cosvieicioneivieressssssnesssessesssmssssssns

31 302031 FUSE SPADE TYPE 32V 15A

33 57444 TIE, CABLE \.coevuhvoun...

34 308201 INSULATOR BATTERY BOOT ceuerrvncerinrennnnns

35 124818 NUT, 1420 00l dececrnenesonessssssssnns

36 180079 SCREW, 5/16-18 X 1.00 eevveeeeeeeennnernnnns sensersscrsvenns ves 1
37 138485 WASHER, .320X .61 X.03 ...... 1
38 1498 NUT, 5/16-18 . . 1
40 57220 SCREW, #12 X .50 ccvuureenunnnnns vavesseeanne casesaseons carerseed

331739

23



G3554080 REPAIR PARTS

// A% .
'/;%24%%/ 7

o

7,
e 5
7.

LIRSS LTS
%

9

0

8

22

%

.

KEY# PART# DESCRIPTION QTY
1 402700 DECAL, CAUTION DECK, LH v.vvouevecsorsscesseressensaes 1
2 402701 DECAL, CAUTION DECK, RH, CUT HAND .....oveuv. 1
‘ 3 305603 PAD, 18 X 6 FOAM HOOD evueeecmrusrsrisiarmsanssassscsess 2
4 307276 PAD, 15 X 7 FOAM HOOD ...eucocueueresevsrsssarasescnsases |
5 307277 PAD, 12 X 4 FOAM HOOD ..ccuveriverrvenanens rrererevnenee 1
6 326587 DECAL DASH «.evvuvovernersresnsssessssassoseresssasnssenasaseses |
7 338540 DECAL, CONS CAUTION .......ve.. 1
8 311394 DECAL, SHIFT REV/INEUTRAL .. w1
9 331013 DECAL ,SHIFTER POSITION ... 1
10 402214 DECAL, HEIGHT ADJUST ..... ol
11 402702 DECAL, BRAKE/CLUTCH ........ .1
12 338542 DECAL, DRAWBAR WARNING........0.. 1
13 338543 DECAL, HOT SURFACE WARNING .....overeuesrsesssnnens 1 335400 C

24




G3554080

—_—— — —

DECAL ASSEMBLY

s

LN

2

%
Z

7

KEY# PART# DESCRIPTION QIY

402497 NAMEPLATE, ECOTRAC ...... 2
308492 FOIL, LENS HOOD REFLECTOR ......ecovcvueeuvnsersenne. 1
322699 DECAL, TAPE Hi3 ...... 1
314460 DECAL, CONSOLE RH....c.ccoseeveveeerveersrerreressaesosnes 1
314461 DECAL, CONSOLE LH .... w1
322801 NAMEPLATE, 12/40 ...uccouivumserscssisocsrnnnrrnseroreiseoss 2 339774 A

[= WS N SUN SR

25



G3554080 CUSTOMER ASSEMBLY
- — .

o
DETAIL ‘A’
KEY# PART# DESCRIPTION QTY
1 338622 SEAT veveeevesevscsosssssnseenesassassssacassesssassnsesssssassosesaes 1
2 330510 STEERING WHEEL ecveeevecsessssnssssoressannnannnnnsssecnsene 1
3 643958 HANDLE, WING NUT ...... receresessessensassesenses 1
4 120393 WASHER, FLAT .344X .69 N L0605 cevrevnceosnsesarsaseance 1
5 180079 SCREW, 5/16-18 X 1.00 ...... tessossassacetonsersranns 1
6 331637 BOLT, .500 X .10 ccovuirreeecrestsoosscsoscsccsssssnasanssocee 2
7 331322 COVER, STEERING SHAFT ..ccceiieccnrisanontonenntasseanes 1
8 301413 SPACER, STEERING SHAFT .ccccovciieninniennnenniasiceens 1
9 56378 PIN, SPRING cevereroresancessrosonsassascorscsosarosossnsessooss 1
45637 PRING 331822C

26




